6001825 ELECTRICAL CAADINET ASSEMBLY A-16

ITEM| QTY. [PART NO. [DESCRIPTION.

1 315500053 |FIXTURE CLAMP

2 215500051 |AC CONTACTOR S-P12

3 215500045 |LONG WIRE GROOVE

4 315500044 |SHORT WIRE GROOVE 25X30

5 15500049 |RECTIFIER BRIDGE BLOCK KBPC-2510
6 15500047 [SHORT FIXTURE PLATE 35mm

7 15500042 |TRANSFORMER ASSEMBLY JBK3-100
8 1[{5500052 |TRI-POLE CIRCUIT BREAKER

9 115500054 |THERMAL OVERLOAD RELAY

10 115500095 |[WIRE ALTGNMENT ASSEMBLY TD-28AA
11 115500046 [LONG FIXTURE PLATE 35mm

12 16001826 [SUPPORT

13 15500048 [COMBINED SWITCH

14 1{6001827 |GROUND TERMINATION

15 6/5500096 |CIRCUIT BREAKER

16 116001079 |ON-OFF BRACKET

17] 3215010040 |WASHER 4

18] 3215000068 |WASHER 4

19| 2215000122 |SCREW M4X8
20 9/5000106 |SCREW M8X12
21 1{5000124 |[SCREW M4X16




6001825 HLZ&EK4)>

FE | HE |4 A
1 315500053  |EE X
2 2(5500051 |ATVRiEfh2ES—P12
3 215500045 |- 7Ll
4 315500044 |45 Ll
5 115500049 | HKBPC-2510
6 115500047 |45 R ER
7 115500042 |4FJ+ 28 JBK3-100
8 115500052 | =1 & 28DZ47-60/3P/16A
9 115500054 | #id %% 4% B 88 TR36-20
10 115500095 |[#£ HETD-28AA
11 115500046 |KFEiR
12 116001826 | FRBSJEER
13 115500048 |4H & FFF*£LW5-25
14 116001827 |#EHug T
15 615500096 |WEESR, 20A 2EHID20, KE
16 116001079 | JF37 %8 (380V)
17] 3215010040 |#FE GB95—4
18] 32[5000068 |#FE GBI3—4
19]  22[5000122 [#E4] GB/T70.2 M4X8
20 915000106 |#2%£]T GB/T70.2 M8X12
21 115000124 |#24]T GB/T70.2 M4X16




590 GENERAL ASSEMBLY REVISION A-28

LC590.00.00.00.00

78 79 80 84



LC590.00.00.00.00

090 GENERAL ASSEMBLY

A-28

ITEM|QTY. |PART NO. |DESCRTPTTON. ITEM|QTY. [PART NO. |DESCRIPTION.

1 1/6001503 |LIFTING OIL TANK 59 116001812 [ELECTRIC CABINET

2 1/6001515 |BODY 60 116001813 |PROTECTIVE BRACKET
3 15000092 |[WASHER 61 215000022 |BOLT M10X30

4 15000049 [NUT M24-N 62 6(5010006 |WASHER 10

5 415000107 |BOLT M8X25-N 63 116001815 |ATR CONTROLING ASSEMBLY
6] 35|5000018 |WASHER 8 64 115500093 |HYDRAULIC PUMP

il 1/6001555 |PRESS COVER 65 116001820 |BRACKET

8 115500091 |OTL GUIDER VALVE BODY 66 115000105 |NUT M16

9 215010004 |NUT M10 67 115010073 |WASHER 16

10 1{6001569 [GEARBOX ASSEMBLY 68 116001823 INYLON COVER

11 16001583 [LIFTING ARM ROTATION SHAFT 69 5/5004041 |WASHER 10

12 116001586 |[LIFTING ARM 70 515004008 [NUT M6

13 215010092 |NUT M8 71] 16[5000007 |WASHER 6

14 6/5010081 |WASHER 8 2 215500094 [BELT A850

15 16001612 [MOTOR BASE PLATE i3 415000002 [SCREW M8X16—-N

16 16001613 [MOTOR BOTTOM COVER 74 216001824 [FIXTURE SHAFT

17 16001614 [PROTECTIVE COVER 75 215000097 |CRICLIP

18 415000098 |SCREW M4X14 76 3[5000086 |BOLT M10X35

19 6/5010040 |WASHER 4 i 115004244 |SCREW M6X80

20 315000068 |WASHER 4 78 116001592 |RUBBER PLATE

21 215000099 |SCREW M6X6 19 216001593 [PRESS PLATE

22 116001615 |SMALL BELT PULLEY 80 415000057 [BOLT M6X16-N

23 115500092 |[MOTOR 81 216001594 [BIG COPPER BUSHING
24 2(5000093 |BOLT M8X30-N 82 216001595 |[COPPER BUSHING

25 116001616 |CLAMP OTL TANK 83 215010221 |CIRCLIP 35

26 115004215 |[NUT MI16 84 116001596 |BRACKET

27 115000094 |BOLT M10X140-N 85 215006006 [SCREW M6X25

28 315010043 |NUT M10 86 215004047 |NUT M6

29 16001645 |[LIFTING CYLINDER 87 1|6006077 |WASHER 6

30 116001653 |COVER 88 1/5004244 |HSHCS M6X80

31 116001659 |ROTATION BRACKET 89 1/5000012 |0IL CUP M8X1

32 116001665 |CUSHION BUSHING 90 816001738 |DOUBLE SCREW

33 116001666 |SUPPORT ARM 91| 105002060 |NUT M8

34 4[5000114 [WASHER 6 92 315000030 [BOLT M8X30

35 115000095 |BOLT M8X20-N 93 416001597 |[ROLLER WHEEL

36 116001712 |SUPPORT PLATE 94 415004241 |BOLT M8X50-N

37 116001720 |BACLING PLATE ASSEMBLY WELDING| 95 116001598 |RETAINING PLATE

38 215006001 [NUT M10 96| 10[5000019 |BOLT M8X25

39 815006005 |WASHER 10 97 416001599 |CABLE CLIPPING BOX
40 3/5000115 [BOLT M10x50 98 815004063 |SCREW M5X25-N
41 116001728 |RETAINING PLATE 99 215004251 |SCREW M5X35
42 116001729 |BRACKET OIL TANK 100 215010045 [WASHER 5
43 216001740 | BACKING PLATE 101 215004247 INUT M5
44 416001741 |PLASTIC GUIDE RATL 102 415004248 |BOLT M6X12
45 116001742 |MAIN TRATLER 103 115004249 |WASHER 20
46 415000086 |[NUT M14 104 1[5004250 |NUT M20X1.5
47 4[5000101 |BOLT M14X50-N 105 1[5502035 |ATR REGULATOR ASSY
48 116001761 |OPERATION DESK 106 215002041 |SCREW M4X50-N
49 116001793 |GUARD BAR 107 115500044 |SHORT WIRE GROOVE 25X30
50 116001798 |PROTECTIVE PLATE 108 315002010 |SCREW M6X16
51| 20]5004046 |WASHER 8 109 1/5508009 |STROKE SWITCH
52 116001799 |TRAILER OIL TANK 110 215000112 |NUT M4X25
53 3[5004060 [SCREW M8X30-N 111 1/5010077 |BOLT M8X20

54 215000116 |[PIN 3. 2X32 112 1/6001600 |RUBBER ROLLER

55 116001810 |FIXTURE PIN SHAFT 113 216001601 [ROTATION BUSHING
56 415010058 |WASHER 6 114 215010041 |BOLT M10X50
57 415000117 |SCREW M6X12 115 215004005 |WASHER 10
58 116001811 |PROTECTIVE PLATE B 116 215500082 |DUSTPROOF WASHER 60-80




LC5%0.00.00.00.00 590 REER4y A-28
FE | HE|wmD 15 B FE | E | wD 15 BH

1 1{6001503 | |- P& T 59 116001812 |FEF4H

2 116001515 | 4644k 60 1/6001813 [3F%8

3 115000092 |#[E Lk GBI6 24 61 215000022 |#E# GB5781-M10X30

4 105000049 |88 /£ 1% GBSSY. 1M24 62 615010006 |#E GB93-10

5 45000107 [#2# GB5783 M8X25 63 116001815 [SIE R,

6| 35|5000018 |#:FE GB95-8 64 1[5500093 [JFEZE vk

q 116001555 |3 65 116001820 [EBizfE~7 40

8 115500091 | Sk 66 1[5000105 [BHHABEEE M16

9 2/5010004 [#2H: GB41-M10 67 115010073 [H“BEAZ% GBI7.1-16

10 116001569 |yiEsE 68 1/6001823 | mE

11 116001583 | Ft P BE 44 69| 55004041 [#[E GBI7. 1-10

12 116001586 |FFB&Es 70 515004008 |#ZH} GB41-M6

13 2[5010092 |#2E} GB889. 1-M8 71| 16]5000007 |#[& GB95-6

14 6/5010081 |#FE GB96-8 72 215500094 |=fg7% GB11544 A850

15 116001612 |EHLJER 73 415000002 [#2%] GB70.1 M8X16

16 116001613 |EHAJEE 74| 216001824 |yHATH:4H

17 116001614 |FirirE 75 215000097 |4 FH 54 P4 4 BEIGB/T892. 4 32

18 415000098 |+ F# L 424TGB/T818 M4X14 76 315000086 |#Z4¢ GB5781

19 6/5010040 |#F GB95-4 77 1[5004244 [#2# GB5781 M10X80

20 3[5000068 |#[E GB93-4 78 1/6001592 [BEHR

21 215000099 |B2£] 7S FTim' S 5E GB77 M6X6 79 216001593 |JE1R

22 116001615 | /> gzt 80|  4[5000057 |#ZF¢ GB 5781 M6X16-N

23 115500092 |EH12. 2KW 4P/3kW 2P/AC380V/50Hz| 81 216001594 | K4FE

24|  2[5000093 |82+ GB5783 M8X30 82 216001595 |5AE

25 116001616 | 'EIm &L 44 83| 2[5010221 |¥4E %A GB894. 2-35

26 115004215 |#8H} GBS8Y. 1 M16 84 1/6001596 |37 48

27 115000094 |#24¢ GB5780AFFRE ] M10X140 85 215006006 [#24] GB70. 1-M6X25

28 315010043 |#2HE1S010511-M10 86 215004047 [¥Z2H} GB889. 1-M6

29 116001645 [{E¥ESEL 87 116006077 |#FE K GBI6 6

30 116001653 |Z 88 1[5004244 [4#24T GB70.1 M6X80

31 116001659 [FZR4H 12 89 115000012 |#F M8X1

32 1/6001665 |3 90 816001738 [%i#2

33 116001666 | T{ERE 91| 105002060 [#EE GB41 M8

34| 415000114 |FEIMARIE GB862 6 92 315000030 |#24% GB5781 M8X30

35 115000095 [#2#  GB5783 M8X20 93 416001597 [iE%

36 116001712 |# [a]S8L 94| 415004241 |#2#¢ GB5780 M8X50-N

37 116001720 |FEtR£H 184 95 1[6001598 [$44R

38 215006001 |#ZH}F GB88Y. 1 MI10 96| 1015000019 |#Z# GB5781— M8X25

39 815006005 |#+[E GB95-10 97 416001599 |4 &

40 35000115 |#E#GB5782  M10x50 98 815004063 [#24] GB70. 1-M5x25

41 116001728 |41k 99 215004251 [WEET497Sk GB819.1 M5X35

42 116001729 | T B 22T 100 215010045 |#FE GB95-5

43 216001740 |34k 101 215004247 [$2E} GB889. 1 M5

44| 416001741 |¥BELSH 102| 415004248 |#2#: GB5781 M6X12

45 116001742 |THEA-LHIE 103 1[5004249 |#E GBI5 20

46| 415000086 |WEF} GB/T6172-86 M14 104 115004250 |#2HE GB88Y. 2 M20X1. 5

47 415000101 |82 GB5781 M14X50 105 115502035 | SJE =Bk

48 116001761 [#{E& 106 2(5002041 [#24TGB70 M4X50-N

49 116001793 [3FZeH42 107 115500044 |55 4pE

50 1[6001798 [F4RC 108 315002010 [#Z£TGB818 M6X16

51| 20]5004046 |#FE GB93-8 109 115508009 {7 =%

52 116001799 |HaARjmar 110 215000112 [#2B4T+FFF3L GB81S M4X25

53 3[5004060 |#24] GB70-M8X30 - 111 1[5010077 |#24#: GB5781-M8X20

54 215000116 |%5 GB91 3.2X32 112 116001600 |FZ%E

55 116001810 |[H] & 4% 113 216001601 |#HZE

56 4|5010058 |#FE GB93-6 114 2(5010041 [#24: GB5780-M10X50

57 415000117 [#24T+FH¥3L GB818 M6X12 115 215004005 |#FE GB96-10

58 116001811 |#4RB 116 215500082 |BH[E%E 60-80




6001616

AW

&>

HYDAULIC PRESSURE-CHUCK ASSEMBLY

A-17

= \\
% {A‘\ 6.
N
@‘my
Lty
: 20
ITEM[QTY. [PART NO. |DESCRIPTION. ITEM| QTY. |PART NO. |DESCRIPTION.

1 116001617 | CLAMP DISK 20 116001638 |PAD BOARD

2 716001622 |ADJUSTING WASHER 21 115500077 [DUSTPROOF WASHER 50X40
3 416001623 |ROLLER 22 116001639 |CYLINDER HEAD COVER
4 1215000105 [NUT M16 23 115500078 |0-RING A 100X3. 55

5 815010136 [BOLT M16X100 24 215500079 | O-RINGS A 100X3. 55
6 116001624 [PIN SHAFT 25 116001640 [SPACER

i 415000084 |BOLT M16X90 26 116001641 [PISTON ROD

8 416001625 |PIN SHAFT 2 25500080 |0-RING A 23. 6X2. 65
9 416001626 [CONNECTION PLATE 28 115500081 |SEALED RING DAS 100-75-35
10 815000085 |SCREW M6X12 29 116001642 [PISTON
11 416001627 |CLAMP 30 115000086 [WASHER 27

12 416001628 |CLAMP 31 116001643 [OIL. TANK HEAD COVER
13 416001629 |CLAMP 32 215500063 |O—RING A 95X3. 55

14 415010088 |SCREW _M8X25 33 316001644 |BLOCK RING

15 415010064 |SCREW M10X25 34 115000087 [NUT M27X2
16 415000033 |SCREW _M10X30 35 416001591 [PROTECTIVE PLATE
17 416001630 |CLAMP SUPPORT 36 915000007 |WASHER 6
18] 24[5010073 |WASHER 16 37 815004220 |SCREW M6X10-N
19 116001635 [BRACKET 38 115004237 |LOCK NUT M27%2




6001616 FHhHEL/> A-17

2)
Y|

N

S @A 20
L5\ '
Ny, " d"ﬂi‘&% 0.

Qn_gi
Lif
< 120
FE| = |50 151 FH FE| #E | WD 15 B
1 116001617 |-E# 4k 20 1/6001638 | #ix
2 716001622 | ifF# ik 21 115500077 |B54AE 50X40
3 416001623 |iEH 22 116001639 | JhfiT i z5
4|  12|5000105 [BHFAMERE M16 23 115500078 |2+t 50-40
5 815010136 |24 GB5782-M16X100 24 2(5500079 | HE0RIA GB3452. 1 100X3. 55
6 116001624 | 44%H 25 116001640 |[@E
7 415000084 |#Z#:GB5782 M16X90 26 116001641 |VEZEF
8 416001625 | 45% 27 215500080 |®HIE0RIA GB3452. 1 23. 6X2. 65
9 416001626 | FriR 28 115500081 |ZF+1FE DAS 100-75-35
10 85000085 |#24] GB79 M6EX12 29 1/6001642 |VEZE
11 4(6001627 | EJK 30 115000086 | H B4R E GBI3 27
12 4]6001628 |EJI 31 116001643 |Jm&TuE=E
13 416001629 |HR# £ 32 215500063 |0%A GB3452.1 95X3. 55
14 4]5010088 |#24] GB70. 1-M8X25 33 316001644 |#43F
15 415010064 |#24T GB70. 1-M10X25 34 115000087 |#2HF GB6171 M27X2
16 415000033 |#24T GB70.1 M10X30 35 416001591 |3 HRA
17 416001630 [ FJNF# 36 915000007 | #F GBI5-6
18|  24[5010073 |#EAZE GBI7. 1-16 37 815004220 [#24T GB70.1 M6X10
19 116001635 |3 &8 38 115004237 | iEFHEEE M27%2




